[TB 9-4940-314-30|

DEPARTMENT OF THE ARMY TECHNICAL BULLETIN

SHOP EQUIPMENT, FUEL AND ELECTRICAL SHOP,
ORGANIZATIONAL MAINTENANCE
(NSN 4940-00-209-6228)
INSTALLATION IN ONE 280 MAINTENANCE SHELTER
(NSN 4940-00-919-8409)

AND

ONE 1S0-2-1 MAINTENANCE SHELTER
(NSN 5411-01-124-1377)

HEADQUARTERS, DEPARTMENT OF THE ARMY

SEPTEMBER 1984



TB 9-4940-314-30

WARNING

All electricity powered tools and equipment must be grounded prior to use



TB 9-4940-314-30

TECHNICAL BULLETIN) HEADQUARTERS,
DEPARTMENT OF THE ARMY
No. 9-4940-314-30* ) WASHINGTON, DC,6September 1984

SHOP EQUIPMENT, FUEL AND ELECTRICAL SHOP,
ORGANIZATIONAL MAINTENANCE
(NSN 4940-00-209-6228)

INSTALLATION IN ONE 280 MAINTENANCE SHELTER
(NSN 4940-00-919-8409)
AND

ONE ISO-2-1 MAINTENANCE SHELTER
(NSN 5411-01-124-1377)
Reporting Errors and Recommending Improvements
You can help improve this bulletin. If you find any mistakes or if you know of a way to improve the
procedures, please let us know. Mail your letter or DA Form 2028 (Recommended Changes to
Publications and Blank Forms) direct to: Commander, US Army Armament, Munitions and Chemical

Command, ATTN: AMSMC-MAS, Rock Island, IL 61299-6000. A reply will be furnished to you.

TABLE OF CONTENTS

Paragraph Page

Section [[.] INTRODUCTION

GEINETAL ... e ettt ettt ettt

Warnings and CAULIONS .........ceeeiiieiiieeiieesieesieeestiee s e seeeesteeesnteeesseeesreeesneeeesneeesnes |

LOCAtioN Of EQUIPIMENT.........ciiiieeiiteeieete ettt ettt ettt eresteebestesaesennas .3
Section [IL_] INSTALLATION IN 280 SHELTER

INSTAIATION ..ottt et e e e e e et e et e e et e et e st e e eeeneneenereeeeneenereeeanes
Section [TIT_JINSTALLATION IN ISO-2-1 SHELTER

1S3 £= 11 F= o ) o 12

*This bulletin supersedes TB 9-4940-314-30, dated 5 February 1968.



il
«Q
o
=
[¢)

N BEHE GEEERH B @ BN &d B Wbk

[LIST OF ILLUSTRATIONS|
Title

280 shelter, UNIt L . ..o
Components to be mounted, unit 1, 280, floor plan .................

Dimensions for installation of blind rivet nuts, unit

280, flOO .o

Dimensions for locating storage cabinets, unit 1, 280,

FlOOr PlAN oo
Components to be mounted, unit 1, 280, right side elevation .

Storage cabinet installation right side, components to be

mounted, Unit 1, 280 ........oooiiiiiiiiieeiiee e
Components to be mounted, unit 1, 280, left side elevation ....

Storage cabinet installation left side, components to be

mounted, UNit 1, 280 . ...covvveiieiiiiiieeiee e
Dimensions for fabricated support angles, front and rear,

0T < { N
Dimensions for fabricated bench supports, shelf, and

shelf support, unit 1, 280 ......ccceeviiiviiiirieeeeiiriieee e e
Dimensions for right-side bench top, unit 1, 280 .....................
Dimensions for left-side bench top, unit 1, 280 . .........cccceeee...

[SO-2-1 shelter, UNit 2 ........oueiiiiiiiiiiee e
Components to be mounted, unit 2, IS-2-, floor plan ...............

Dimensions for installation of blind rivet nuts,

unit 2, 1ISO-2-1, fixed floor . .....cccooviieiiiie e
Components to be mounted, unit 2, ISO-2-1, right side elevation . ...........ccccccccoviininnen.
Components to be mounted, unit 2, ISO-2-1 left side elevation . ..........ccccccevveeiviiicnnnneen,

Components to be mounted, front wall and hole

pattern on storage cabinet side wall, unit 2, ISO-2-1 . .......
Components to be mounted, unit 2, ISO-2-1, deployed floor ..
Dimensions for table top 11021224, unit 2, ISO-2-1 ...............

TB 9-4940-314-30

T
[}
«Q
(¢

Rk e BRNERN B 8 MY dE H Bl



TB 9-4940-314-30

Section I. INTRODUCTION

1. General

a. The instructions contained in this bulletin are in
three sections.[Secfion ] contains the introduction,
warnings, and cautions, and general instructions.
Section 1l is a guide for installation of organizational fuel
and electrical shop shop equipment (NSN 4940-00-209-
6228) in one 280 shelter unit 1 (NSN 4940-00-919-8409)
(fig. 1). [Section Il lis a guide for installation of
organizational fuel and electrical shop shop equipment
(NSN 4940-00-209- 6228) in one 1SO-2-1 shelter, unit 2
(NSN 5411-01-124-1377) (fig.13).

b. Slight variations to the installation instructions may
be made at the discretion of the officer in charge.

c. Complete lists of items contained in these shops
are found in SC 4940-95-CL-A53.

d. Personnel performing this installation should have
practical knowledge of electricity.

e. ltems not mentioned in this bulletin, that may be
components of this bulletin, that may be components of
this shop, may be stowed in storage cabinets and
drawers or secured in such a manner as to avoid
damage in transit.

f. All dimensions, fastener sizes, and hardware sizes
are in inches.

g. When entering either shelter through the one-man
door, curbside is at right and roadside is at left.
h

2. Warnings and Cautions

WARNING
All electricity powered tools and equipment
must be grounded prior to use.

CAUTION
Special care should be exercised during
installation to avoid damage to electrical
connectors, wiring, or electrical equipment.

To preserve its waterproof characteristics,
precautions should be taken not to puncture
the outer skin when drilling holes into floors
and walls of shelter.

The I1SO-2-1 shelter must be level prior to
expanding the side. The expanded portion of
the ISO-2-1 shelter must be level to allow wall,
rood, and floor locks to engage. No equipment
shall be moved onto the expanded floor until
ISO-2-1 shelter is level.

3. Location of Equipment

a. Location of equipment to be installed or stowed in

the 280 shelter is referenced irllfigures 2 thru 12]

(1) refer to[table 1 for hardware required for
installation.

(2) refer to [fable 3] for components to be
mounted.

(3) Refer to[fable 5] for components to be
fabricated.

a. Location of equipment installed or stowed in 1SO-2-

1 shelter is referenced irlfigures 14 thru 20l

(1) Refer toltable 2| for hardware required for
installation.

(2) Refer to for components to be
mounted.



TB 9-4940-314-30

3. Location of Equipment—Continued

c. Refer tdtable 7lfor standard
Conversion chart.

(3) Refer to[table 6l for com-
ponents to be fabricated.

Table 1. Mounting Hardware, 280 Shelter

MS/part no. Size and description Qty Application
AN970-8 1/2-in. Flat Washer 4 Machinist's vise
MS16992-520 5/16-in. Hex Head Lag Bolt 8 Engine distributor
1.00L tester, support
angles
MS16992-522 5/16-in. Hex Head Lag Bolt 3 Armature test set
x1-1/2 L
MS16992-580 1/2-in. Hex Head Lag Bolt 4 Machinist’s vise
x 1-3/4 L
MS27130-A21 #10-24 UNC Blind Rivet Nut 6 Fire extinguisher,
general purpose first
aid kit
MS27130-S45 5/16-18 UNC Blind Rivet Nut 22 Bench supports, sup-
port angles, shelf
support
MS27183-12 11/32-in. Flat Washer 4 Engine distributor
tester
MS35190-271 #10-24 UNC-2A Countersunk 6 General purpose first
Head Machine Screw x 1/2 L aid kit, fire extin-
MS35190-308 5/16-18 UNC-2A Countersunk 12 Bench top to bench
Head Machine Screw x 1-1/2 L supports
MS35206-297 5/16-18 UNC-2A Pan Head 22 Bench supports, sup-
Machine Screw x 7/8 L port angles, shelf,
support shelf
tops, support angles,
MS35338-45 5/16-in. Lockwasher 61 Bench supports, bench

shelf, shelf support,
engine distributor
tester, armature
test set



3. Location of Equipment--Continued

Table 1. Mounting Hardware, 280 Shelter—Continued

TB 9-4940-314-30

MS/part no. Size and description Qty Application
MS35338-48 1/2-in. Lockwasher 4 Machinist's vise
bench tops, support
MS51967-5 5/16-18 UNC-2B Hex Nut 28 Bench supports, shelf,
angles
MS90725-34 5/16-18 UNC-2A Hex Head 12 Bench supports
Capscrew x 1.00 L
MS90725-38 5/16-18 UNC-2A Hex Head 4 Support angles
Capscrew x 1-1/2 L
7550588-1 72.00-in. Retaining Strap 1 General mechanic tool
kit
Table 2. Mounting Hardware, 1S0-2-1 Shelter
MS/part no. Size and description Qty Application
AN970-5 5/16-in. Flat Washer 12 Table top
AN970-6 3/8-in. Flat Washer 2 Square neck bolt
AN970-8 1/2-in. Flat Washer 4 Machinist's vise
MS16992-520 5/16-in. Hex Head Lag Bolt 4 Engine distributor
x1.00 L tester
MS27183-9 1/4-in. Flat Washer 8 Portable cylindrical
bore honing unit set
MS27183-12 11/32-in. Flat Washer 7 Engine distributor
tester, armature
MS27183-17 1/2-in. Flat Washer 4 Machinist's vise
MS35190-271 #10-24 UNC-2A Countersunk 14 Strap loops, general
Head Machine Screw x 1/2 L purpose first aid Kkit,
fire extinguisher
MS35190-311 5/16-18 UNC-2A Countersunk 12 Table top

Head Machine Screw x 2-1/4



3. Location of Equipment--Continued

TB 9-4940-314-30

Table 2. Mounting Hardware, ISO-2-1 Shelter—Continued

MS/part no. Size and description Qty Application
MS35206-281 1/4-20 UNC-2A Pan Head 4 Portable cylindrical
Machine Screw x 3/4 L bore honing unit set
MS35338-43 #10 Lockwasher 2 Strap loop
MS35338-44 1/4-in. Lockwasher 4 Portable cylindrical
bore honing unit set
MS35338-45 5/16-in. Lockwasher 39 Storage cabinets,
armature test set,
distributor tester
MS35338-46 3/8-in. Lockwasher 1 Square neck bolt
MS35338-48 1/2-in. Lockwasher 4 Machinist's vise
MS35492-76 #10 Flat Head Wood 4 Strap loops
Screw x 3/4 L
MS35649-202 #10-24 UNC-2B Hex Nut 2 Strap loop
MS35751-83 3/8-16 UNC-2A Square Neck 1 Electrical power
Bolt x 5.00 L cable assembly,
extension light
MS51939-3 Strap Loop 6 Two-wheeled hand
truck, general
mechanic tool kit,
revolving stool,
electrical power
cable assembly,
table top
MS51967-2 1/4-20 UNC-2B Hex Nut 4 Portable cylindrical
bore honing unit set
MS51967-5 5/16-18 UNC-2B Hex Nut 15 Table top, armature
test set
MS51967-8 3/8-16 UNC-2B Hex Nut 2 Square neck bolt
MS51967-14 1/2-13 UNC-2B Hex Nut 4 Machinist's vise
MS90725-31 5/16-18 UNC-2A Hex Head 24 Storage cabinets

Capscrew x 5/8 L



3. Location of Equipment--Continued

TB 9-4940-314-30

MS/part no. Size and description Qty Application
MS90725-39 5/16-18 UNC-2A Hex Head 3 Armature test set
Capscrew x 1-3/4 L
MS90725-114 1/2-13 UNC-2A Hex Head 4 Machinist’'s vise
Capscrew x 1-3/4 L
7550588-1 72.00-in. Retaining Strap 1 Two-wheeled hand
truck
7550588-6 12.00-in. Retaining Strap 1 Electrical power cable
assembly, extension
light
7550588-8 30.00-in. Retaining Strap 1 Revolving stool
kit
7550588-9 66.00-in. Retaining Strap 1 General mechanic tool
11021235-1 5/16-18 UNC Blind Rivet Nut 32 Storage cabinets
11021235-3 5/16-18 UNC Blind Rivet Nut 4 Storage cabinets
11021235-5 #10-24 UNC Blind Rivet Nut 12 Strap loops, fire
extinguisher, general
purpose first aid kit
Table 3. Components to be Mounted, 280 Shelter
Figure
NSN Qty Description no.
7125-00-999-1122 1 CABINET, SMALL PARTS STORAGE: 10-drawer [ 4E516
7125-00-999-1123 1 CABINET, STALL PARTS STORAGE:  20-drawer [4[5E6
7125-00-999-1121 1 CABINET, STORAGE: 30-drawer (4718
7125-00-991-2857 3 CABINET, STORAGE: with shelves (45718
4210-00-202-7858 1 EXTINGUISHER, FIRE
7110-00-999-1124 1 FILING CABINET: 12-drawer [AF7ES
6545-00-922-1200 1 FIRST AID KIT, GENERAL PURPOSE



TB 9-4940-314-30

3. Location of Equipment--Continued

Table 3. Components to be Mounted, 280 Shelter--Continued

Figure
NSN Qty Description no.
6625-00-238-1459 1 TEST SET, ARMATURE
4910-00-392-2939 1 TESTER, ENGINE DISTRIBUTOR [2]
5180-00-669-5273 1 TOOL KIT, GENERAL MECHANIC
5120-00-293-1439 1 VISE, MACHINIST'S [2]

Table 4. Components to be Mounted, ISO-2-1 Shelter
Figure
NSN Qty Description no.

7125-00-999-1122 1 CABINET, SMALL PARTS STORAGE:10-draweR [14F17119
7125-00-999-1123 1 CABINET, SMALL PARTS STORAGE:20-drawer [(14F17F19]
7125-00-991-2857 3 CABINET, STORAGE: with shelves
6150-00-682-3460 1 CABLE ASSEMBLY, POWER, ELECTRICAL (14§16l
4210-00-202-7858 1 EXTINGUISHER, FIRE [14E18]
7110-00-999-1124 1 FILING CABINET: 12-drawer 14-17-19
6545-00-922-1200 1 FIRST AID KIT, GENERAL PURPOSE
5130-00-595-8355 1 HONING UNIT SET, CYLINDRICAL BORE, PORTABLE
6130-00-729-9259 1 LIGHT, EXTENSION [12F716]
5340-00-682-1508 1 PADLOCK [16
7110-00-634-8596 1 STOOL, REVOLVING [14f16]
6625-00-238-1459 1 TEST SET, ARMATURE [14
4910-00-392-2939 1 TESTER, ENGINE DISTRIBUTOR




TB 9-4940-314-30

Table 4. Components to be Mounted, ISO-2-1 Shelter--Continued

3. Location of Equipment--Continued

Figure
NSN Qty Description no.
5180-00-669-5273 1 TOOL KIT, GENERAL MECHANIC [12F716]
3920-01-052-8327 1 TRUCK, HAND, TWO-WHEELED 114116
5120-00-293-1439 1 VISE, MACHINIST'S

Table 5. Components to be Fabricated, 280 Shelter

Figure
Size Qty Description no.
0.12 x 18.00 x 40.00 BENCH SUPPORT, LEFT-HAND | 718110

0.12 x 18.00 x 40.00
0.75x 20.00 x 136.75
0.75x 20.00 x 136.75
2.00x 2.00 x 0.25 x 27.50
2.00 X 2.00 x 0.25 x 22.00
2.00x 2.00 x 0.25 x 27.50

BENCH SUPPORT, RIGHT-HAND
BENCH TOP, LEFT-SIDE

BENCH TOP, RIGHT-SIDE

LEFT-SIDE FRONT SUPPORT ANGLE
LEFT-SIDE REAR SUPPORT ANGLE
RIGHT-SIDE FRONT SUPPORT ANGLE

PRRPRPRPRRPRPPWO®W
o (=il = )
o |ool fog] [0
kol ol kol [o]
=
=

2.00 x 2.00 x 0.25 x 22.00 RIGHT-SIDE REAR SUPPORT ANGLE [5I619
14 GA x 18 x 30 SHELF [5t6E10]
0.25 x 1.00 x 22.00 SUPPORT, SHELF [5E6E10
Table 6. Components to be Fabricated, ISO-2-1 Shelter
Figure
Size Qty Description no.
0.75 x 18.00 x 144.00 1 TABLE TOP - 11021224 14L20



TB 9-4940-314-30

Section Il. INSTALLATION IN 280 SHELTER

4, Installation

NOTE
Hand blind riveter (5120-00- 679-6523) is used
for in- stalling blind rivet nuts in the floor and
walls of shelter. Install blind rivet nuts in
accordance with the technical manual supplied
with the hand blind riveter.

Position floor-, wall-, and bench top-mounted
equipment as shown irlfigures 2 and 4 thru 8l
Use the equipment mounting holes as template
for location of blind rivet nuts and fasteners.
Positions may be varied to drill into structural
members in floor.

a. Mark and drill six 0.25-in. diameter holes in the left
rear wall of 280 shelter in accordance with[figure 7
Install six #10 blind rivet nuts (MS27130-A21).

b. Mark and drill twenty-two 0.41- in. diameter holes in
floor and end walls (front and rear) of 280 shelter in

accordance witt_figures 3, 5[ and T. Install twenty-two
5/16 blind rivet nuts (MS27130-S45).

c. Follow steps (1) thru (22) below for equipment
installation in the 280 shelter, unit 1.

(1) Fabricate one each of the following: right-side
front angle, left-side front angle, right-side rear angle,
and left-side rear angle in accordance with[figure 9l
Fabricate three right-hand bench supports and three left-
hand bench supports in accordance with[figure 10l
Fabricate shelf and shelf support in accordance with
[figure 10 Fabricate right-side bench top in accordance
with [figure 11.| Fabricate left-side bench top in

accordance wit

CAUTION
Be sure storage cabinet drawers adjacent to
hole locations are removed before drilling.

(2) Position storage cabinet (7125-00-991-2857)
and 12-drawer filing cabinet (7110-00-999-1124) on left
front side of 280 shelter in accordance with[flgures 4] 7]
Position fabricated left-hand bench support
against the 12-drawer filing cabinet in accordance with
[figures 7] and 8 over installed blind rivet nuts in
accordance witH figure 3] Using left-hand bench support
as a template, mark and drill two 0.34-in. diameter holes
in the side of 12-drawer filing cabinet (fig._8).] Secure
left-hand bench support to 12-drawer filing cabinet, using
two 5/16- x 7/8-in. pan head machine screws (MS35206-
297), two 5/16- in. lockwashers (MS35338-45), and two
5/16-in. hex nuts (MS51967-5).

(3) Position 30-drawer storage cabinet (7125-00-
999 1121) on left side of 280 shelter in accordance with
Position storage cabinet (7125-00-991-2857)
on Ieft side of 280 shelter and next to 30-drawer storage
cabinet in accordance with figures 4, 7,/and 8|
CAUTION
Be sure storage cabinet drawers adjacent to
hole locations are removed before drilling.

(4) Position fabricated right- hand bench support
against 30-drawer storage cabinet (7125-00-999-1121)
in accordance with[figures 7T and 8 over installed blind
rivet nuts in accordance with[figure 3] Using right-hand
bench support as a template, mark and drill two 0.34-in.
diameter holes in the side of 30-drawer storage cabinet
(fig. 8). Secure right-hand bench




4. Installation--Continued
support to 30-drawer storage cabinet, using two 5/16- x
7/8-in. pan head machine screws (MS35206-297), two
5/16- in. lockwashers (MS35338-45), and two 5/16-in.
hex nuts (1S51967-5).
CAUTION
Be sure storage cabinet drawers adjacent to
hole locations are removed before drilling.

(5) Position fabricated left-hand bench support
against storage cabinet (7125-00-991-2857) in
accordance withlfigures ¥ and 8 over installed blind rivet
nuts in accordance with figure 3] Using left-hand bench
support as a template, mark and drill two 0.34-in.
diameter holes in the side of storage cabinet [(fig. 8).
Secure left-hand bench support to storage cabinet, using
two 5/16- x 7/8-in. pan head machine screws (MS35206-
297), two 5/16-in. lockwashers (MS35338-45), and two
5/16- in. hex nuts (MS51967-5).

(6) Secure right-hand bench support and two
left-hand bench sup- ports to floor-mounted 5/16 blind
rivet nuts, using six 5/16- x 1-in. hex head capscrews
(MS90725-34) and six 5/16-in. lockwashers (MS35338-
45).

(7) Position left-side bench top on storage
cabinets, filing cabinets, and bench support flanges in
accordance with[figures 2] 7.Tand 8] Using the bench
supports as templates, mark and drill six 0.34-in.
diameter holes through bench top. Countersink holes in
accordance with[figure 12.] Secure left-side bench top to
bench supports using six 5/16- x 1-1/2-in. countersunk
head machine screws (MS35190-308), six 5/16-in.
lockwashers (MS35338-45), and six 5/16-in. hex nuts
(MS51967-5).

(8) Position left-side front support angle on left-
side bench top and against the wall [(fig. 8) so that the
mounting holes are positioned over

TB 9-4940-314-30

installed blind rivet nuts in accordance with[figure 7
Secure left-side front support angle to wall-mounted 5/16
blind rivet nuts, using two 5/16- x 7/8-in. pan head
machine screws (MS35206-297) and two 5/16-in. lock-
washers (MS35338-45). Using the left- side front support
angle as a template, mark and drill two 0.19-in. diameter
pilot holes through the left-side bench top. Secure left-
side front support angle to left-side bench top, using two
5/16- x 1-in. hex head lag bolts (MS16992- 520) and two
5/16-in. lockwashers (MS35338-45).

(9) Position left-side rear support angle on left-
side bench top and against the wall so that the
mounting holes are positioned over installed blind rivet
nuts in accordance with[figure 7] Secure left-side rear
support angle to wall-mounted 5/16 blind rivet nuts, using
two 5/16- x 7/8-in. pan head machine screws (MS35206-
297) and two 5/16-in. lockwashers (MS35338-45). Using
the left-side rear support angle as a template, mark and
drill two 0.34-in. holes through the bench and cabinet
tops. Secure left- side rear support angle to left-side
bench top, using two 5/16- x 1-1/2-in. hex head
capscrews (MS90725-38), two 5/16-in. lockwashers
(MS35338-45), and two 5/16-in. hex nuts (MS51967-5).

(10) Position mounting bracket of fire
extinguisher (4210-00-202-7858) on left rear wall in
accordance with_figure 4. Mark and drill three 0.22- in.
diameter holes in mounting bracket. Position over wall-
mounted #10 blind rivet nuts in accordance with[figure 7]
Secure mounting bracket, using three #10 x 1/2-in.
countersunk head machine screws (MS35190-271).
Install fire extinguisher in mounting bracket [(fig. 2).

(11) Remove contents of general purpose first
aid kit (6545-00-922- 1200). Mark and drill three 0.22-in.
diameter holes in the back of general purpose first aid
kit. Position over



4. Installation--Continued

left rear wall-mounted #10 blind rivet nuts in accordance
with [figure 7.]Secure general purpose first aid kit, using
three #10 x 1/2-in. countersunk head machine screws
(MS35190-271). Reinstall contents of general purpose
first aid kit.

(12) Position engine distributor tester (4910-00-
392-2939) on left-side bench top in accordance with
[figure 2] Mark and drill four 0.34-in. diameter holes
through engine distributor tester bottom. Using the
engine distributor tester as a template, mark and drill
four 0.22-in. diameter pilot holes through left-side bench
top. Secure engine distributor tester to left-side bench
top, using four 5/16- x 1-in. hex head lag bolts
(MS16992-520), four 11/32-in. flat washers (MS27183-
12), and four 5/16-in. lockwashers (MS35338-45).

(13) Position general mechanic tool kit (5180-
00-669-5273) on left- side bench top in accordance with
[figure 2] Secure, using one 72-in. retaining strap
(7550588-1) in accordance witH figure 2|

CAUTION
Be sure storage cabinet drawers adjacent to
hole locations are removed before drilling.

(14) Position storage cabinet (7125-00-991-
2857), and 20-drawer storage cabinet (7125-00-999-
1123) on front right side of 280 shelter in accordance
with figures 4 Bnd 5.]Position fabricated right-hand bench
support against 20-drawer storage cabinet in accordance
with [figures STand 6l over installed blind rivet nuts in
accordance with Using right-hand bench
support as a template, mark and drill two 0.34-in.
diameter

10

TB 9-4940-314-30

holes in storage cabinet wall. Secure right-hand bench
support to 20-drawer storage cabinet wall, using two
5/16- x 7/8-in. pan head machine screws (MS35206-
297), two 5/16-in. lockwashers (MS35338- 45), and two
5/16-in. hex nuts (MS51967- 5).
CAUTION
Be sure storage cabinet drawers adjacent to
hole locations are removed before drilling.

(15) Position 10-drawer storage cabinet (7125-
00-999-1122) on right rear side of 280 shelter in
accordance with_figure 4. Position fabricated right-hand
bench support and fabricated left-hand bench support
against walls of 10-drawer storage cabinet in accordance
with flgures 5 fand 6.1 Using right-hand bench support
and left-hand bench support as templates, mark and drill
four 0.34-in. diameter holes in 10-drawer storage cabinet
walls. Secure left-hand bench support to 10- drawer
storage cabinet, using two 5/16- x 7/8-in. pan head
machine  screws  (MS35206-297), two  5/16-in.
lockwashers (MS35338-45), and two 5/16-in. hex nuts
(MS51967-5).

(16) Position fabricated shelf between right-hand
bench support and 280 shelter rear wall in accordance
with [figures 5 Bnd 6.|Secure shelf and right-hand bench
support to 10-drawer storage cabinet, using two 5/16- x
7/8- in. pan head machine screws (MS35206- 297), two
5/16-in. lockwashers (MS35338- 45), and two 5/16-in.
hex nuts (MS51967- 5). Position free end of shelf over
shelf support, which is positioned over wall-mounted 5/16
blind rivet nuts in accordance with [figures 5Tand 6l
Secure shelf support to wall, Using two 5/16- x 7/8-in.
pan head machine screws (MS35206-297) and two 5/16-
in. lock- washers (MS35338-45).




4. Installation—Continued

(17) Secure three previously installed cabinet-
mounted bench sup- ports to floor-mounted 5/16 blind
rivet nuts, using six 5/16- x 1-in. hex head capscrews
(MS90725-34) and six 5/16-in. lockwashers (MS35338-
45).

(18) Position right-side bench top on storage
cabinets and bench support flanges in accordance with
figures 2.1 5.1and 6| Using the bench supports as
templates, mark and drill six 0.34-in. diameter holes
through right-side bench top. Countersink holes in
accordance witH figure 11] Secure right-side bench top to
bench supports, using six 5/16- x 1-1/2-in. countersunk
head machine screws (MS35190-308), six 5/16- in.
lockwashers (MS35338-45), and six 5/16-in. hex nuts
(MS51967-5).

(19) Position right-side front support angle on
right-side bench top and against the wall so that
the mounting holes are positioned over installed blind
rivet nuts in accordance with Secure right-side
front support angle to wall-mounted 5/16 blind rivet nuts,
using two 5/16- x 7/8-in. pan head machine screws
(MS35206-297) and two 5/16-in. lock- washers
(MS35338-45). Using the right- side front support angle
as a template, mark and drill two 0.19-in. diameter pilot
holes through the right-side bench top. Secure right-side
front support angle to right-side bench top, using two
5/16- x 1-in. hex head lag bolts (MS16992-520) and two
5/16-in. lockwashers (MS35338-45).

(20) Position right-side rear support angle on
right-side bench top and against the wall[(fig. 6) so that

11

TB 9-4940-314-30

the mounting holes are positioned over installed blind
rivet nuts in accordance with figure 5.1 Secure right-side
rear support angle to wall-mounted 5/16 blind rivet nuts,
using two 5/16- x 7/8-in. pan head machine screws
(MS35206- 297) and two 5/16-in. lockwashers
(MS35338-45). Using the right-side rear support as a
template, mark and drill two 0.34-in. diameter holes
through the bench and cabinet tops. Secure right-side
rear support angle to right-side bench top, using two
5/16- x 1-1/2-in. hex head capscrews (MS90725- 38),
two 5/16-in. lockwashers (MS35338- 45), and two 5/16-
in. hex nuts (MS51967- 5).

(21) Position armature test set (6625-00-238-
1459) on right-side bench top in accordance with[figurel
2. Mark and drill three 0.34-in. diameter holes through
armature test set base. Using armature test set base as
a template, mark and drill three 0.22-in. diameter pilot
holes through right-side bench top. Secure armature test
set to right-side bench top, using three 5/16- x 1-1/2-in.
hex head lag bolts (MS16992- 522) and three 5/16-in.
lockwashers (MS35338-45).

(22) Position machinist's vise (5120-00-293-
1439) on right-side bench top in accordance with[figurel
2. Using machinist’s vise base as a template, mark and
drill four 0.31-in. diameter pilot holes through right-side
bench top. Secure machinist's vise to right-side bench
top, using four 1/2- x 1-3/4-in. hex head lag bolts
(MS16992- 580), four 1/2-in. flat washers (AN970- 8),
and four 1/2-in. lockwashers (MS35338- 48).



TB 9-4940-314-30

Section Ill. INSTALLATION IN ISO-2-1 SHELTER

NOTE
Hand blind riveter (5120-00-679-65230 is used
to install blind rivet nuts in floors and walls of
ISO-2-1 shelter. Install blind rivet nuts in
accordance with MIL-N-47187.

Position floor -, table top-, cabinet top-, and
wall- mounted equipment as shown in[figures
14 and 16| thru 19.] Use the equipment
mounting holes as templates for location of
blind rivet nuts and fasteners. Positions may
be varied to drill into structural members in
fixed floor.

a. Mark and drill twelve 0.25-in. diameter holes in
right side and front wall in accordance with
[and 18. Install twelve #10 blind rivet nuts (11021235-5).

b. Mark and drill thirty-six 0.41-in. diameter holes
in fixed and deployed floor in accordance with[figures 15I
[and 19. Install four 5/16 blind rivet nuts (11021235-3) in
accordance with_figure 13. Install thirty-two 5/16 blind
rivet nuts (11021235-1) in accordance with[figures 15]

CAUTION

Potting compound, MMM-A-132, TYPE |,
CLASS 3 (8040-01-102-2098), (after installing
blind rivet nuts) must have a curing time of 24
to 48 hours before using any threaded
fasteners.

c. Install three strap loops (MS51939-3) over installed
#10 blind rivet nuts on right side wall in accordance with
figure 16. Secure strap

loops, using six #10 x ¥-in. counter-sunk head machine
screws (MS5190-271).

d. Follow steps (1) thru (17) below for equipment
installation in ISO-2-1 shelter, unit 2.

(1) Fabricate table top (11021224) in
accordance with figure 201

(2) Mark and drill four 0.42.in. diameter holes
in bottom plates of cabinets. Locate at the four corners,
allowing for minimum required clearance for 5/16-in. hex
head capscrews.

(3) Position three storage cabinets (7125-00-
991-2857) on right side of ISO-2-1 shelter fixed floor in
accordance with[figures 14 and 18, over installed 5/16
blind rivet nuts, in accordance with figure 15. ] Secure
storage cabinets to 1SO-2-1 shelter floor, using twelve
5/16- x 5/8-in. hex head capscrews (MS90725-31) and
twelve 5/16-in. lockwashers (MS35338-45).

(4) Position table top (11021224) on top of
three  storage cabinets (7125-00-991-2857) in
accordance with Using table top as a
template, mark and drill twelve 0.34-in. diameter holes
through tops of storage cabinets (four per storage
cabinet top). Secure table top to storage cabinet tops,
using twelve 5/16- x 2-1/4-in. counter-sunk head
machine screws (MS35190-311), twelve 5/16in. flat
washers (AN970-5), twelve 5/16-in. lockwashers
(MS35338-45), and twelve 5/16-in. hex nuts (MS51967-
5)

(5) Position general mechanic tool kit (5180-00-669-
5273) on table top (11021224) in accordance with[figures]
Using strap loop (MS51939-3) as a template,
mark and drill four 0.11-in. diameter pilot holes in table
top. Secure two strap



5. Installation—Continued

loops (MS51939-3) to table top, using four #10 x 3/4-in.
flat head wood screws (MS35492-76). Secure general
mechanic tool kit to table top, using one 66-in. long
retaining strap (7550588- 9). Secure padlock (5340-00-
682-1508) on general mechanic tool Kit.

(6) Position armature test set (6625-00-238-
1459) on table top (11021224) in accordance with figurel
14. Using armature test set as a template, mark and drill
three 0.34-in. diameter holes through base of armature
test set and table top. Secure armature test set to table
top, using three 5/16- x 1-3/4- in. hex head capscrews
(MS90725-39), three 11/32-in. flat washers (MS27183-
12), three 5/16-in. lockwashers (MS35338- 45), and
three 5/16-in. hex nuts (MS51967-5).

(7) Position engine distributor tester (4910-00-
392-2939) on table top (11021224) in accordance with
figures 14 and 16. Mark and drill four 0.34- in. diameter
holes in bottom of engine distributor tester base. Using
the engine distributor tester base as a template, mark
and drill four 0.22-in. diameter pilot holes through table
top. Secure engine distributor tester to table top, using
four 5/16- x 1-in. hex head lag bolts (MS16992-520) and
four 11/32-in. flat washers (MS27183-12).

(8) Position revolving stool (7110-00-634-8596)
on rear right wall in accordance with [figures 14Tand 16]
Secure revolving stool, using 30-in. retaining strap
(7550588-8).

CAUTION
Be sure cabinet drawers adjacent to
hole locations are removed before
drilling.

(9) Mark and drill one 0.41-in. diameter
hole in front right storage cabinet wall in
accordance with[figure 18| Secure 3/8- x 5-in.
square neck bolt (MS35751-83) to front right

13

TB 9-4940-314-30

storage cabinet wall, using two 3/8-in. flat washers
(AN970-6), 3/8-in. lock- washer (MS35338-46), and two
3/8-in. hex nuts (MS51967-8).

(10) Position strap loop (MS51939- 3) on storage
cabinet wall in accordance with[figures 16/and 18| Using
strap loop as a template, mark and drill two 0.22-in.
diameter holes in storage cabinet wall. Secure strap
loop (MS51939-3) to storage cabinet wall, using two #10
X 1/2-in. counter- sunk head machine screws (MS35190-
271), two #10 lockwashers (MS35338-43), and two #10
hex nuts (MS35649-202).

(11) Position electrical power cable assembly
(6150-00-682-3460) and extension light (6230-00-729-
9259) on installed 3/8- x 5-in. square neck bolt in
accordance with[figures 14 [and 16] Secure electrical
cable assembly and extension light to 3/8- x 5-in. square
neck bolt and storage cabinet, using one 12-in. retaining
strap (7550588-6).

(12) Position two-wheeled hand truck (3920-01-
052-8327) to rear right side wall in accordance with
[figures 14Tand 16] Secure two-wheeled hand truck, using
72-in. retaining strap (7550588- 1).

(13) Position mounting bracket of fire
extinguisher (4210-00-202-7858) on right front side wall
in accordance with[figures T4Tand 18] Mark and drill
three 0.22-in. diameter holes in mounting bracket.
Position mounting bracket over the installed #10 blind
rivet nuts in accordance with figure 18.]Secure mounting
bracket to right front wall, using three #10 x 1/2-in.
countersunk head machine screws (MS35190-271).
Install fire extinguisher in mounting bracket.

(14) Remove contents of general purpose first
aid kit (6545-00-922- 1200). Mark and drill three 0.22-in.
diameter holes in the back of general purpose first aid
kit. Position on right front wall in accordance with




5. Installation—Continued

[figures 14 and 18 over installed #10 blind rivet nuts in
accordance with[figure 18] Secure general purpose first
aid kit to front right side wall, using three #10 x 1/2-in.
countersunk head machine screws (MS35190-271).
Reinstall contents of general purpose first aid kit.

(15) Position 10-drawer storage cabinet (7125-
00-999-1122), filing cabinet (7110-00-999-1124), and 20-
drawer storage cabinet (7125-00-999- 1123) in front left
side of 1S0-2-1 shelter in accordance with[figures T4Tand|
over installed 5/16 blind rivet nuts on 1S0-2-1 shelter
floor in accordance with (four holes per
cabinet). Secure cabinets to ISO- 2-1 shelter floor, using
twelve 6/16- x 5/8-in. hex head capscrews (MS90725-31)
and twelve 5/16-in. lockwashers (MS35338- 45).

(16) Position portable cylindrical bore honing unit
set (5130-00-595-8355) on top of installed 10-drawer
storage cabinet in accordance witH_figure 141 Mark and
drill four 0.28-in. diameter holes through portable
cylindrical bore honing unit set bottom and 10-drawer
storage cabinet top in accordance with figure 14. |Secure
portable cylindrical bore honing unit set to 10-drawer
storage cabinet top, using four 1/4- x 3/4-in. pan head
machine screws (MS35206-

14

TB 9-4940-314-30

281), eight 1/4-in. flat washers (MS27183- 9), four 1/4-in.
lockwashers (MS35338- 44), and four 1/4-in. hex nuts
(MS51967- 2).

(17) Position machinist's vise (5120-00-293-
1439) on top of installed 20-drawer storage cabinet in
accordance with[figure 14] Using machinist’s vise as a
template, mark and drill four 0.56-in. diameter holes in
20-drawer storage cabinet top. Secure machinist's vise
to 20-drawer storage cabinet, using four 1/2- x 1-3/4-in.
hex head capscrews (MS90725-114), four 1/2-in. flat
washers (MS27183-17), four 1/2-in. flat washers
(AN970-8), four 1/2-in. lockwashers (MS35338-48), and
four 1/2- in. hex nuts (MS51967-14).

NOTE
The following procedure is for
installation of storage cabinets on I1ISO-2-
1 shelter deployed floor.

e. Position 10-drawer storage cabinet, 20-drawer
storage cabinet, and filing cabinet on left front side of
ISO-2-1 shelter deployed floor, using two-wheel hand
truck (3920-01-052-8327) in accordance with[figure 19]
Secure cabinets to deployed floor-mounted 5/16 blind
rivet nuts, using same lockwashers and capscrews used
to secure storage cabinets on IS0-2-1 shelter fixed floor.



RIGHT CURBSIDE

TB 9-4940-314-30

0 =e2
81.50
LA :ﬁ‘-
LEFT ROADSIOE
138.00 -
I‘F"r ®l
FRONT | REAR
B
>

Figure 1. 280 Shelter, Unit 1.

15



TB 9-4940-314-30

RIGHT-SIDE
0.31 DIA PILOT HOLES, 4 HOLES BENCH TOP
1*———24.00 — Y—HACH]'NIST'S VISE 2.00
F““" A\ JA 41,
2\ 4 X T
w‘ 1
L
REAR

4.00
ARMATURE TEST SET /
FRONT

0.22 DIA PILOT HOLES, 3 HOLES

|

j — e—10.00
Jo20.00 FIRE
T o / |Exnm;ursu£n
| —i|
¥ E) -1
d
Lb i
| L L 1
yany o -
L Ay \ T
\ 2.00
ENGINE RETAINING STRAP-7550588-1
0.22 DIA PILOT HOLES D[IES'I;RIBUTER
4 HOLES TESTER
GENERAL MECHANIC TOOL KIT
GENERAL PLRPOSE FIRST AID KIT
N

Figure 2. Components to be Mounted, Unit 1, 280, Floor Plan.

FLOOR PLA

16

LEFT-SIDE
BENCH TOP



E

TB 9-4940-314-30

0.41 DIA, 6 HOLES
USE 6-BLIND RIVET NUT-

MS27130-545
T
- -y Iy s /
LI} T T
——— e Ve
I | |
l | [
| | I
REAR
I | [
—_—¢ - —— —++—
| 1 |
| ' |
—_— —_ -— — 4 i
- | 1}
N T\
\ 0.41 DIA, 6 HOLES

USE 6-BLIND RIVET NUT-
MS27130-545

FLOOR PLAN

Figure 3. Dimensions for Installation of Blind Rivet Nuts, Unit 1, 280, Floor.

17



g
—‘

|

TB 9-4940-314-30

84.75
SHELF
= ‘
20-DRAWER _L 2.00
STORIGE STORAGE 10-DRANER
CABIMET STORAGE
CABINET
REAR
12-DRAWER 30-DRAWER
STORAGE FILING STORAGE STORAGE
CABINET CABINET CABINET CABINET |
™
74.00

Figure 4. Dimensions for Locating Storage Cabinets, Unit 1, 280, Floor Plan

18



il
P
S
=
=

|

RIGHT-SIDE FRONT

SUPPORT ANGLE

RIGHT-SIDE
‘ BENCH TOP

LEFT-HAND
BENCH SUPPORT

SHELF SUPPORT

TB 9-4940-314-30

RIGHT-SIDE REAR

SUPPORT ANGLE

|
ARMATURE TEST SET gmlﬂ S VISE

——

|

0j0|0jojo(0}0{D (DD

IT70(0(0{o{ojojoi0|0|o

Y SHELF

0|0) 0} 0;0) 0}0{D (D)0

0.41 DIA, 2 HOLES
ISE 2-BLIND RIVET NUT-
MS27130-545

\

]
/20 DRAWER STQRAGE CABINET

STORAGE CABINET

2-RIGHT-HAND
BENCH SUPPORT

28.12

40.12

10-DRAWER STORAGE CABINET

Figure 5. Components to be Mounted, Unit 1, 280, Right Side Elevation.

19

0.41 DIA, 2 HOLES

USE 2-BLIND RIVET NUT-

MS27130-545

0.41 DIA, 2 HOLES

USE 2-BLIND RIVET NUT-

MS$27130-545

P
m
b
=

|

0.34 DIA, 6 HOLES
CABINET WALLS



TB 9-4940-314-30

RIGHT-SIDE FRONT
SUPPORT ANGLE

20-DRAWER STORAGE CABINET

RIGHT-SIDE
BENCH TOP
/// ~ ~
A~ T MACHINIST'S
£~ VISE

RIGHT-SIDE REAR
STORAGE SUPPORT ANGLE

CABINET

10-DRAWER
STORAGE
CABINET

SHELF SUPPORT

2-RIGHT-HAND
BENCH SUPPORT

0.34 DIA, 6 HOLES
CABINET WALLS

Figure 6. Storage Cabinet Installation Right Side, Components to be Mounted, Unit 1, 280.

20



TB 9-4940-314-30

LEFT-SIDE REAR

SUPPORT ANGLE LEFT-SIDE
BENCH TOP
—~ e
| 0.25 DIA, 6 HOLES
USE 6-BLIND RIVET o RN
INUT-Ms27130-A21
A
i} ENGINE
DISTRIBUTOR
GENERAL PIRPOSE TESTER FRONT
FIRST AID KIT —_—
FIRE
EXTINGUISHER
60.00 41
0.41 DIA, 2 HOLES —
USE 2-RLIND RIVET NUT- s =01 =] p— 0.41 DIA, 2 HOLES
MS27130-545 = =1 = USE 2-BLIND RIVET
REAR sT=ta = NUT-M527130-545
40,00 = [=] =) a | ‘
- b =) =] a ([~ =
e | a It o || — ©
[=] [=] = ‘}
== =M
—=_ ‘ =
ri " Y X X
L 12-DRAER FILING CABINET
2-LEFT-HAND 30-DRAWER
BENCH SUPPORT ggmf, 0.34 DIA, 6 HOLES
CABINET WALLS
2-STORAGE CABINET RIGHT-HAND

BENCH SUPPORT

Figure 7. Components to be Mounted, Unit 1, 280, Left Side Elevation.

21



TB 9-4940-314-30

LEFT-SIDE FRONT SUPPORT ANGLE

LEFT-SIDE REAR
SUPPORT ANGLE

LEFT-SIDE

=1
L& \
= 12-DRAWER FILING CABINET
2
e 0.34 DIA, 6 HOLES
REAR o g CABINET WALLS
&
4 ‘ RIGHT-HAND
LV BENCH SUPPORT
30-DRAWER
STORAGE
2-STORAGE CABINET

CABINET

2-LEFT-HAMD
BENCH SUPPORT

Figure 8. Storage Cabinet Installation Left Side, Components to be Mounted, Unit 1, 280.

22



RIGHT CURBSIDE

TB 9-4940-314-30

174.00

LEFT ROADSIDE

221.00

FRONT

Figure 9. Dimensions for Fabricated Support Angles, Front and Rear, Unit 1, 280.

23



TB 9-4940-314-30

NOTES:
1. STEEL SHEET PER 0Q-S-700.
2. REMOVE BURRS AND BREAK
ALL SHARP EDGES.
3. PAINT, USING PRIMER, MIL-P-14553,
AND EMAMEL, FOREST GREEN,
200, oS MIL-E-52798 (AIR DRY).

\2'0?0\)&?_5

STEEL SHELF
RIGHT-SIDE REAR

RIGHT-HAND BENCH SUPPORT SHOWN
LEFT-HAND BENCH SUPPORT DIMENSIONS
ARE THE SAME EXCEPT FOR DIRECTION
OF MOUNTING FLANGE

NOTES: SHELF SUPPORT
1. ALUMINWM ALLOY SHEET, 0.25 x 1.00 x 22.00

5052-0, 0.12-IN. THK,
PER QQ-A-250/8,
2. REMOVE BURRS AND BREAK NOTES:
ALL SHARP EDGES. 1. ALUMINIM ALLOY PLATE, 6061-0,
PER QQ-A-250-/11.
2. REMOVE BURRS AND BREAK
ALL SHARP EDGES.

Figure 10. Dimensions for Fabricated Bench Supports, Shelf, and Shelf Support, Unit 1, 280

24



TB 9-4940-314-30

NOTES:
1. STEEL SHEET PER 0Q-S-700.
2. REMOVE BURRS AND BREAK
ALL SHARP EDGES.
3. PAINT, USING PRIMER, MIL-P-14553,
AND EMAMEL, FOREST GREEN,
200, oS MIL-E-52798 (AIR DRY).

\2'0?0\)&?_5

STEEL SHELF
RIGHT-SIDE REAR

RIGHT-HAND BENCH SUPPORT SHOWN
LEFT-HAND BENCH SUPPORT DIMENSIONS
ARE THE SAME EXCEPT FOR DIRECTION
OF MOUNTING FLANGE

NOTES: SHELF SUPPORT
1. ALUMINWM ALLOY SHEET, 0.25 x 1.00 x 22.00

5052-0, 0.12-IN. THK,
PER QQ-A-250/8,
2. REMOVE BURRS AND BREAK NOTES:
ALL SHARP EDGES. 1. ALUMINIM ALLOY PLATE, 6061-0,
PER QQ-A-250-/11.
2. REMOVE BURRS AND BREAK
ALL SHARP EDGES.

Figure 11. Dimensions for Right-Side Bench Top, Unit 1, 280.

25



TB 9-4940-314-30

NOTES:

1. MATERIAL - BENELEX, MASONITE CORP.
2. REMOVE BURRS AND BREAX ALL SHARP EDGES.

0.34 DIA THROUGH
0.19 DIA PILOT HOLE, 2 HOLES J
LOCATE AT ASSEMBLY 90° COUNTERSUNK, 0.34 DEFP,

6 HOLES, LOCATE AT ASSEBMBLY 1—0‘75

[ - o\ - |

% ;

L S n

136.75

20.00

0.34 DIA, 2 HOLES
LOCATE AT ASSEMBLY

Figure 12. Dimensions for Left-Side Bench Top, Unit 1, 280.

26



TB 9-4940-314-30

RIGHT CURBSIDE

4]

81.50
LA :?‘-
LEFT ROADSIOE
138.00 -
I‘F"r ®l
FRONT REAR

\oh—

Figure 13. 1SO-2-1 Shelter, Unit 2.
27



TB 9-4940-314-30

GENERAL MECHANIC TOOL KIT

-WHEELED HAND TRUCK
ELECTRICAL ARMATURE TEST SET
POWER CABLE ASSEMBLY

51.00 TAB‘LEI:C:"PIO 1021224 REVOLYING STOOL
\ \—» 2.00 7
O ' [lalpuces /[ ]':l:]
------ .
" 2.00 gT Eqﬁﬁ] K e
] | A — i
t } ——ENGINE DISTRIBUTOR TESTER

4.00

0.11 OIA, 4 PILOT HOLES 0.22 DIA PILOT HOLES,

EXTENSION LIGHT 4 PLACES
GENERAL PURPOSE FIRST AID KIT |o.34 DIA, 3 HOLES REAR
FIRE EXTINGUISHER USE ARMATURE TEST SET AS LOCATING
! s TEIMPLATE

0.28 DIA, 4 HOLES

\ 0.56 DIA, 4 HOLES
USE MACHINIST'S VISE
AS LOCATING TEMPLATE

(=1
—
]

|
1
/f'+ -+
| R
H-|
g

|
-
g

1

|

|

|

]
-

1

‘-

|

¥

|
-

1
I

\
AN 3
3
\

\ A A
N A} \ \
Ay \ N \
—111.00 \ \— MACHINIST'S VISE
20-DRAWER STORAGE CABINET
FILING CABINET

10-DRAWER STORAGE CABINET

PORTABLE CYLINDRICAL BORE HONING UNIT SET

FLOOR PLAN

Figure 14. Components to be Mounted, Unit 2, ISO-2-1, Floor Plan.

28



FRONT

TB 9-4940-314-30

0.41 DIA, 4 HOLES
USE BLIND RIVET NUT-11021235-3
MARKED “B*

0.41 DIA, 8 HOLES
USE BLIND RIVET NUT-11021235-1
MARKED “A“

; - = % '
3 £ -, s ¥ Ta L
< <« +* -* R * »> * +*

1B A i B 1A 1 A |
—$— —— — 4 - - ¢- A 1
| | i u |
REAR
—_— —_ g - - ’_
4 4 '
' A A ANl g Al
LA AL A AILLA A Y
" - AR P #l ' + 4+ é <+ - + [
4 L J\ — ; |
c = ‘ ] j
0.41 DIA, 12 HOLES
5 EXISTING BLIND RIVET NUTS
ﬂiﬁxé’hik“-’ RIVET NUT-11021235-1 18 SUPPLIED WITH SHELTER

FLOOR PLAN

Figure 15. Dimensions for Installation of Blind Rivet Nuts, Unit 2, ISO-2-1, Fixed Floor.

29



RETAINING STRAP-7550588-6

TABLE TOP-11021224

TB 9-4940-314-30

0.25 DIA, 2 HOLES

USE BLIND RIVET
| NUT-11021235-5

STRAP LOOP-MS51939-3

t’ 9.00

ENGINE
STRAP LOQP-MS51939-3 2@2}2{3“"”‘
9.00 24.00 gvogtvm
— PADLOCK RETAINING STRAP-7550588-9
; / ——2-STRAP LOOP-M551939-3
1 L
0.25 DIA, 4 HOLES
USE BLIND RIVET NUT-
11021235-5 8
GENERAL
ERONT = "/‘HECHANIC
T
2.62 r\ TOOL KI
1 I I8 ——
ﬁl \ | 2.62
36,00 AR 30.00 ; l/
l\ I ' {
'\
2-STRAP LOOP-MS51939-3 L._ zssuxcss \——— 3-STORAGE CABINET i ~——28.00—
RETAINING STRAP-7550588-1 RETAINING STRAP-7550588-8
TWO-WHEELED HAND TRUCK ELECTRICAL
POMER CABLE
EXTENSION ASSEMBLY
LIGHT

RIGHT SIDE ELEVATION

30

Figure 16. Components to be Mounted, unit 2, ISO-2-1, Right Side Elevation.



TB 9-4940-314-30

FRONT
i | wo l " an
o om (=] €
¥ o i v on
) aa
oy @y a [4] [i53]
(0] om [<13]
[ [TT) e Ll oD
[Li)] an
oy | | o m [)
| &t @ [CEF] ‘
- 1
LY | (1 [ 3
20-CRAWER FILING 10-DRAWER
STORAGE CABINET CABINET STORAGE CABINET

LEFT SIDE ELEVATION

Figure 17. Components to be Mounted, Unit 2, ISO-2-1, Left Side Elevation.

31



TB 9-4940-314-30

GENERAL PURPOSE —]  —17.00
FIRST AID KIT
\
=
B,
21,00
0.22 DIA |
2 HOLES
—! 6,69 [~
2.62—\w] |-
N
\ 2 0.25 DIA, 6 HOLES
\I | | N ke BLIND RIVET
%+ ) / / NUT-11021236-5
[ |
30,00
28".00 21,00
o
Z — :
0.41 DIA | [
-l 8.00 L= FIRE }__/
EXTINGUISHER
[+—19.00 —*)

FRONT WALL ELEVATION

VIEW A
Figure 18. Components to be Mounted, Front Wall and Hole Pattern on Storage Cabinet Side Wall,

Unit 2, ISO-2-1.

32



TB 9-4940-314-30

- 10-DRAWER 20-DRAER
STORAGE
CABINET FILING CABINET STORAGE CABINET _
| . I 5
! |
FRONT | 1 | __L_ REAR
| l
|
‘
T 1 |
36.00
l ‘1
1
I
)
AY 3
t
+—24.00 —
| 0.41 DIA, 12 HOLES
USE BLIND RIVET NUT-11021235-1
j 51.00
l 2 PLACES

FLOOR PLAN-DEPLOYED FLOOR

Figure 19. Components to be Mounted, Unit 2, ISO-2-1, Deployed Floor.

33



TB 9-4940-314-30

0.34 DIA THROUGH

82° COUMTERSUNK X 0.64 DIA,
12 HOLES

—] 18.00 |jo—f— 42,00 ————={ 18,00 |o—

— 18.00 |

—=i te—3.00

18.00

| 144.00 Ny

+ W )4

]
-
-g-

-
-

NOTES:

1. MATERIAL - BENELEX, MASONITE CORP.

2. REMOVE BURRS AND BREAK ALL SHARP
EDGES.

Figure 20. Dimensions for Table Top 11021224, Unit 2, ISO-2-1.

34



TB 9-4940-314-30

Table 7. Standard Conversion Chart

Nominal Decimal Nominal Decimal
size size size size
1/16 0.06 33/64 0.52
5/64 0.08 17/32 0.53
3/32 0.09 35/64 0.55
7/64 0.11 9/16 0.56
1/8 0.12 37/64 0.58
9/64 0.14 19/32 0.59
5/32 0.16 39/64 0.61
11/64 0.17 5/8 0.62
3/16 0.19 11/16 0.69
13/64 0.20 45/64 0.70
7132 0.22 23/32 0.72
15/64 0.23 47/64 0.73
1/4 0.25 3/4 0.75
17/64 0.27 49/64 0.76
9/32 0.28 25/32 0.78
19/64 0.30 51/64 0.80
5/16 0.31 13/16 0.81
21/64 0.33 53/64 0.83
11/32 0.34 27132 0.84
23/64 0.36 55/64 0.86
3/8 0.38 7/8 0.87
25/64 0.39 57/64 0.89
13/32 0.41 29/32 0.91
27/64 0.42 59/64 0.92
7/16 0.44 15/16 0.94
29/64 0.45 61/64 0.95
15/32 0.47 31/32 0.97
31/64 0.48 63/64 0.98
1/2 0.50 1 1.00

35 (36 blank)



By Order of the Secretary of the Army:

JOHN A. WICKHAM, JR.
General, United States Army
Official: Chief of Staff

ROBERT M. JOYCE
Major General, United States Army
The Adjutant General

Distribution:

To be distributed in accordance with DA Form 12-21A requirements for FSC Group 4940-CL, Shop Equipment
Shelter Mounted.

*U,S. GOVERENT PRINTING OFFICE: 1984-554-049:10012



- AT G NS GEMND CIMID G GHNED NS . amme e s eswe TEAR ALONG PERFORATED LINE semmn cmas

RECOMMENDED CHANGES TO EQUIPMENT TECHNICAL PUBLICATIONS

SOMETHNG WReNE WlTH?HISPUBLICATIéﬂ? i

THEN. . JOT DOWN THE
DOPE ABOUT IT ON THIS
FORM, CAREFULLY TEAR IT
OUT, FOLD IT AND DROP IT
IN THE MAIL'

FROM: (PRINT YOUR UNIT'S COMPLETE ADDRESS)

DATE 8ENT

PUBLICATION NUMBER

PUBLICATION DATE PUBLICATION TITLE

§ BE EXACT, . PIN-POINT WHERE IT IS

PAGE PARA.- FIGURE
~O ORAPH NO

IN THIS SPACE TELL WHAT i8 WRONG
TasLe § AND WHAT SHOULD BE DONE ABOUT IT:
NO.

DA .52t 2028-2

PRINTED NAME. GRADE OR TITLE, AND TELEPHONE NUMBER

PREVIOUS EDITIONS
s ARE OBSOLETE.

SIGN HERE:

P.S.—~IF YOUR OUTFIT WANTS TO KNOW ABOUT YOUR
RECOMMENDATION MAKE A CARBON COPY OF THIS
AND GIVE IT TO YOUR HEADQUARTERS.




PIN: 009206-000



	TOC
	LOI
	WARNING
	SECTIONS
	SECTION I
	SECTION II
	SECTION III

	PARAGRAPHS
	PARA 1
	PARA 2
	PARA 3
	PARA 4
	PARA 5

	FIGURES
	FIGURE 1
	FIGURE 2
	FIGURE 3
	FIGURE 4
	FIGURE 5
	FIGURE 6
	FIGURE 7
	FIGURE 8
	FIGURE 9
	FIGURE 10
	FIGURE 11
	FIGURE 12
	FIGURE 13
	FIGURE 14
	FIGURE 15
	FIGURE 16
	FIGURE 17
	FIGURE 18
	FIGURE 19
	FIGURE 20

	TABLES
	TABLE 1
	TABLE 2
	TABLE 3
	TABLE 4
	TABLE 5
	TABLE 6
	TABLE 7

	PAGES
	PAGE 1
	PAGE 8
	PAGE 12
	PAGE 15
	PAGE 16
	PAGE 17
	PAGE 18
	PAGE 19
	PAGE 20
	PAGE 21
	PAGE 22
	PAGE 23
	PAGE 24
	PAGE 25
	PAGE 26
	PAGE 27
	PAGE 28
	PAGE 29
	PAGE 30
	PAGE 31
	PAGE 32
	PAGE 33
	PAGE 34


